# SCIENTIFIC SECTION

## **REVIEW ARTICLE**

### Dietary fibre and colon cancer: epidemiologic and experimental evidence

BANDARU S. REDDY, PH D

Epidemiologic studies have identified two dietary factors, a relatively high intake of fat and a relatively low intake of fibre, that are associated with colon cancer in humans. However, a recent study has shown a low risk of large bowel cancer in a rural Finnish population with a high dietary intake of fat, but also a high intake of fibre. Observations in humans and studies in animals have indicated that dietary fibre may protect against colon carcinogenesis by binding bile acids in the intestinal tract, by a direct effect on the colonic mucosa and by an indirect effect on the metabolism of carcinogens. The strength of protection varies with the type of fibre.

Des études épidémiologiques ont identifié deux facteurs de l'alimentation, un apport relativement élevé de lipides et un apport relativement faible de fibres, qui sont associés au cancer du côlon chez l'humain. Toutefois, une étude récente a démontré un faible risque de cancer du gros intestin au sein d'une population rurale finlandaise ayant un fort apport alimentaire de lipides, mais aussi un apport élevé de fibres. Des observations chez l'humain et des études chez l'animal ont indiqué que les fibres alimentaires peuvent protéger contre la carcinogenèse dans le côlon en liant les acides biliaires dans les voies digestives, par un effet direct sur la muqueuse colique et par une action indirecte sur le métabolisme des carcinogènes. Le degré de protection varie avec le type de fibre.

During the past two decades epidemiologic studies have investigated the influence of environmental factors on the occurrence of cancer of the large bowel. Researchers have compared patterns of occurrence between and within population groups, studying in particular the differences in rates of the disease between the sexes, over time, and

From the Naylor Dana Institute for Disease Prevention, American Health Foundation, Valhalla, New York

Presented at the International Symposium on Clinical Aspects of Dietary Fibre (organized by the program in human nutrition, faculty of medicine, University of Toronto), Toronto, May 18, 1979

Reprint requests to: Dr. Bandaru S. Reddy, Head, Division of nutrition, American Health Foundation, Dana Road, Valhalla, NY 10595, USA between groups categorized demographically, socioeconomically and according to migratory and dietary habits. The consistency of their findings suggests that environmental factors in general, and dietary factors in particular, play a dominant role in the development of cancer of the large bowel in humans.

This article evaluates current research on the relation between dietary factors, dietary fibre in particular, and large bowel cancer in humans, including the use of animals to determine if the implicated factors can be modified experimentally.

### **Epidemiologic considerations**

Cancer of the large bowel has been the subject of several types of epidemiologic review.<sup>16</sup>

#### International variation

Recent publications have compared the distribution of cancer of the colon and rectum between and within populations of different nations.<sup>4,7,8</sup> The highest incidence rates are found in North America, New Zealand and western Europe, except for Finland, intermediate rates are found in eastern Europe and the Balkans, and the lowest rates are found in Africa, Asia and Latin America, except for Uruguay and Argentina, where the mortality rates are similar to those in North America. The mortality data for most of the countries appear to be consistent with the incidence data.

Although some geographic and ethnic differences may result from inaccurate diagnosis and incomplete reporting, these can account for only a small portion of the international variations. In Norway, Sweden and Denmark the methods of diagnosing colon cancer as the cause of death are similar to those used in Finland; thus, the observed differences in mortality due to colon cancer between these countries appear to be valid.9 In Sweden there is a graduated increase in incidence from north to south. The differences between the colon cancer mortality and incidence rates in the United States and western Europe and those in Japan are also valid because the quality of medical facilities and the methods of obtaining vital statistics are parallel in these countries.<sup>2</sup>

#### Migration

Further evidence for the importance of environmental factors in the occurrence of large bowel cancer has come from studies of migrant populations. The incidence is higher in both the first and second generations of Japanese who migrated to Hawaii and California than in those who remained in Japan,<sup>10,11</sup> despite an increase in the incidence and mortality of colon cancer within Japan parallel with the increasing westernization of the Japanese diet.<sup>12,13</sup> An upward trend in colon cancer mortality has also been observed in Polish immigrants to Australia.14

#### Socioeconomic status

In general, large bowel cancer is a disease of economically developed countries, with the exception of Japan and Finland. Within the highrisk areas, such as North America and western Europe, socioeconomic factors do not seem to have an effect on incidence. However, the situation for the populations of less developed countries is quite different. Recent findings in Cali, Colombia, where the overall incidence of large bowel cancer is one fifth that reported by United States registries, indicate that the risk of this cancer is four times greater in the upper than in the lower socioeconomic classes for both sexes and in all age groups.<sup>15</sup> Collateral studies in Cali revealed that the prevalence of adenomatous polyps of the colon is minimal in the poorest socioeconomic class,<sup>15,16</sup> a finding consistent with differences in dietary habits ---nutritional studies have shown a very large socioeconomic difference in amounts of meat consumed in Cali.<sup>17</sup> That socioeconomic factors do not influence the development of large bowel cancer in the United States may be due to minimal differences between classes in the dietary pattern.

#### Religion

Comparative studies of religious groups have allowed researchers to look for differences in lifestyle and site-specific cancer risks between groups in a small geographic area. For example, Seventh-Day Adventists traditionally consume less meat and adhere to a lacto-ovovegetarian diet; studies have indicated that the mortality from all forms of cancer in Adventists living in California is about 60% of that of a comparable sample of the general population.<sup>18-20</sup>

Similarly, the incidence of large bowel cancer is lower in Mormons (members of the Church of Jesus Christ of the Latter-Day Saints), who eat more whole-grain breads and cereals, than in other white population groups in the United States.<sup>21,22</sup>

#### **Results of etiologic investigation**

#### Correlation analysis

Since the risk of large bowel cancer closely parallels a country's level of economic development, cross-national correlations between the incidence of colon cancer and dietary habits have been used to select hypotheses for testing in case-control and cohort studies. These studies have shown that certain food preferences appear to be associated with either a high or a low risk of colon cancer. Such correlations may be spurious, but when they are supported by experimental evidence from animal studies, and underlying mechanisms can be described, further study seems worth while.23

It has been proposed that the occurrence of colon cancer is associated with the total dietary fat intake. Ingested fat is thought to influence the metabolic activity of the fecal microflora and thus to be involved in the pathogenesis of this type of cancer.<sup>2,24</sup> A worldwide correlation between the incidence of colon cancer and total fat consumption has been established.<sup>6</sup>

Gregor, Toman and Prusová<sup>35</sup> correlated data on cancer mortality and food consumption in 28 countries and found a high correlation (r = 0.81) between death from intestinal cancer and the consumption of animal protein. The dietary intake of fat and fibre was not analysed. They concluded that their data supported a promoter role for diet during development of the disease rather than a role in its initiation. Drasar and Irving,<sup>36</sup> comparing dietary data from the Food and Agriculture Organization (FAO) and colon cancer incidence data from 37 countries, showed that the incidence of colon cancer was highly correlated with the intake of animal protein and bound fat. (These two dietary items are themselves highly associated since most bound fat is of animal origin.) Enig, Munn and Keeney<sup>27</sup> found in the United States a significant positive correlation of colon cancer incidence with the intake of total fat and vegetable fat; no correlation was found between the intake of animal fat and either the incidence or the mortality of colon cancer. These results support the concept that it is the total dietary intake of fat that is a determinant of the incidence of colon cancer.

Several investigators have systematically examined correlations between per capita consumption of specific food items, based on FAO data, and the incidence and mortality of colon cancer. Armstrong and Doll<sup>28</sup> showed that the dietary variables chiefly associated with large bowel cancer rates are meat and animal protein; total fat, meat and animal protein are highly correlated. Howell<sup>29</sup> pointed out that colon cancer rates were related to the consumption of beef more than that of pork, poultry or fish.

Burkitt<sup>30,31</sup> observed the rarity of large bowel cancer in most African populations and suggested that populations consuming a diet rich in fibre have a lower incidence of this type of cancer, while those eating refined carbohydrates and little fibre have a higher incidence. He argued that large bowel tumours are related to factors characteristic of modern Western society whereby intestinal transit time is slowed, small firm stools are produced and the fecal bacterial flora is altered. Slower transit would allow more time for gut bacteria to degrade intraluminal components, produce carcinogens, and enable such carcinogens to act. There is, however, no support for the suggestion that faster transit results in increased degradation of substrates by gut bacteria.<sup>32</sup> A recent study comparing low-risk populations in Kuopio, Finland with those at high risk in Copenhagen<sup>33</sup> indicated that transit time and stool weight had few significant correlations with diet and defecation habits, but that stool weights were higher in the Kuopio population. Our data also suggest that one of the factors contributing to the low risk of large bowel cancer in Kuopio appears to be that a high intake of dietary fibre (mainly cereal fibre) leads to increased stool bulk, in effect diluting tumourigenic compounds in the colon.<sup>34</sup> The results are consistent with a possible role for dietary fibre in the prevention of large bowel cancer in humans.

#### Case-control studies

Wynder and colleagues<sup>2</sup> conducted a large-scale retrospective study of patients with large bowel cancer in Japan that suggested a correlation between the westernization of the Japanese diet (including a higher content of fat and a lower content of fibre) and colon cancer. Recently, Dales and associates<sup>35</sup> found that among American blacks significantly more colon cancer patients than controls reported that their diet was high in saturated fat and low in fibre. Investigating many dietary constituents Modan and collaborators<sup>36</sup> discovered that those contributing less to the diets of patients with colon cancer than to the diets of controls were those containing fibre. Bjelke,3 who interviewed hospitalized patients and controls in Minnesota and in Norway, learned that colorectal cancer patients less frequently ate vegetables; in particular the Minnesota patients ate less cabbage. Similarly, Graham and colleagues,37 at Roswell Park Memorial Institute, Buffalo, New York, found that individuals who ate vegetables such as cabbage, broccoli and Brussels sprouts had a lower risk of colon cancer.

These studies indicate that diets with a high intake of total fat and beef and a low intake of certain fibres and certain vegetables are generally associated with an increased incidence of large bowel cancer in humans.

#### Suggested hypothesis

A current hypothesis is that colon cancer may stem from the combined

action of as-yet-unidentified initiating carcinogens and promoting agents.<sup>38-40</sup> The level of the constituents within the lumen of the large bowel that have cocarcinogenic or promoting properties dependent on a high dietary intake of fat, namely bile acids, would relate to the development of large bowel cancer.38-42 The amount of dietary fat and meat also determines the activity of the gut microflora that metabolize bile acids and other intraluminal compounds into promoters or carcinogens in the large bowel.<sup>38-40,42-44</sup> The most likely reason for the protective effect of certain dietary fibres is that they not only increase stool bulk, thus diluting promoters and carcinogens, but also modify the metabolism of tumourigenic compounds in the gut.

## Protective effect of dietary fibre against colon cancer

#### Possible mechanism

Dietary fibre has been defined as that part of ingested plant material that is resistant to digestion by the secretions of the gastrointestinal tract. It comprises a heterogeneous group of carbohydrates, including cellulose, hemicellulose and pectin, and a noncarbohydrate substance, lignin.<sup>45</sup> Digestion of plant fibres by bacteria depends on the chemical and physical structure of the fibre.46-48 According to Van Soest,49 fibres can be classified into three groups: vegetable fibres, which are highly fermentable and have little indigestible residue; brans, which are less fermentable; and chemically purified fibres, such as cellulose, which are relatively nonfermentable. Pectins and gums, soluble substances that are not true fibres, are considered part of the dietary fibre complex because of the similar effects they can elicit in the diet. Wheat bran is mainly hemicellulose, with smaller amounts of lignin and cellulose, whereas vegetable and fruit fibres have different percentages of cellulose, hemicellulose and lignin.

The protective effect of dietary fibre may be due to adsorption, dilution or metabolism of cocarcinogens, promoters and yet-to-beidentified carcinogens by the components of the fibre.<sup>5,34,50,51</sup> There is evidence that alfalfa, wheat straw and some other fibres can bind considerable amounts of bile acids in vitro.52 This indicates that the different types of non-nutritive fibres possess specific binding properties. Dietary fibre could also affect the enterohepatic circulation of bile salts.53 Fibre not only influences bile acid metabolism,34,54 thereby reducing the formation of potential tumour promoters in the colon, but also exerts a solvent-like effect in that it dilutes potential carcinogens and cocarcinogens by its bulking effect<sup>34</sup> and is able to bind bile acids<sup>52</sup> and certain carcinogenic compounds.⁵⁵

Although the concept of fibre involvement in colon carcinogenesis is simple and attractive, and appears to be firmly based on logic, the data often appear contradictory and confusing. Discrepancies may have arisen from the general misuse of fibre terminology. As well, experimental design has failed to account for the possible subtle effect of inhibitors, especially in relation to the promoting process. Evaluations of the biologic function of dietary fibre have often lacked complete information on the nature of the fibre.

#### Metabolic factors

Investigations have been carried out in several laboratories to determine whether there are differences in fecal constituents between populations at high and low risk of colon cancer, and whether changes in the fibre content of the diet would alter the concentration of fecal bile acids and the activity of fecal microflora.

Recently, we studied healthy individuals in Kuopio, Finland, an area of low risk for the development of colon cancer.<sup>34</sup> Dietary histories indicated that the total fat consumption is similar to that in the United States but that the main source of fat is milk and other dairy products, while in the United States the main source is meat. The Finnish intake of cereal fibre is higher and the daily output of feces three times higher than that of healthy individuals in the United States. The concentration of fecal secondary bile acids, mainly deoxycholic acid and lithocholic acid, and the extent of fecal bacterial  $\beta$ -glucuronidase activity are less in Kuopio than in the United States, but the total daily output is the same in the two populations because of the threefold greater daily output of feces in Kuopio. This suggests that increased fecal bulk dilutes suspected carcinogens and promoters that may be in direct contact with the large bowel mucosa.

Recent studies also indicate that the dietary intake of fibre is significantly higher in Kuopio than in Copenhagen, a high-risk area for the development of colon cancer.<sup>33</sup> Transit times were not different, but stool weight was significantly higher in Kuopio, particularly in the autumn. This suggests that certain foods may have effects on transit time independent of their effects on stool weight. Cummings and associates<sup>56</sup> demonstrated that fibre from carrot, cabbage, apple, bran and guar gum produces different responses in fecal weight in humans related to the intake of pentosecontaining polysaccharides in the fibre. The fecal weight increased by 127% when bran was added to the diet and 20% when guar gum was added; carrot, cabbage and apple produced intermediate changes. Adding fibre to the diet shortened the mean transit time through the gut and significantly diluted an inert marker in the feces. In another study, Cummings and collaborators<sup>57</sup> reported that an increase in cereal fibre intake from 17 to 45 g/d increased the fecal weight from 79 to 228 g/d and diluted the fecal bile acids. Kay and Truswell<sup>58</sup> showed that adding wheat fibre to the diet decreased the concentration of fecal bile acids and neutral steroids because of the bulking effect of fibre, whereas the addition of pectin to the diet increased the fecal steroid and bile acid output. These results suggest that the effect on fecal bile acid excretion may depend on the type of fibre consumed.

The relation between dietary fibre consumption and fecal mutagenic activity has been studied. This activity was more frequent in South African whites living in urban

areas, who have a high risk of colon cancer, than in South African blacks living in urban or rural areas, who consume a low-fat and high-fibre diet and have a low risk of colon cancer.<sup>59</sup> Similarly, fecal mutagenic activity was more frequent in persons from New York consuming a high-fat, low-fibre diet than in a rural Finnish population consuming a high-fat, high-fibre diet.<sup>60</sup> Bruce and associates<sup>61</sup> have reported the presence of mutagenic substances in the stools of some individuals consuming a mixed Western diet. They identified these substances as N-nitroso compounds and believed they were produced in the body rather than ingested. The fecal mutagenic activity was reduced when the diet was supplemented with ascorbic acid.  $\alpha$ -tocopherol or fibre.62

If fecal mutagens are involved in the genesis of colon cancer, it would be of interest to extend these studies to populations at varied levels of risk for colon cancer development. It is possible that the fecal samples may contain comutagens and antimutagens that contribute to the overall mutagenic potential of the feces. Isolation and identification of these compounds could lead to a better understanding of the mutagenic load in the colon.

#### Experimental evidence

The relation between dietary fibre consumption and colon cancer has been studied in experiments with animals. Wilson, Hutcheson and Wideman<sup>63</sup> found that Sprague-Dawley rats fed a diet containing 20% corn oil or beef fat and 20% wheat bran had fewer colon tumours induced by 1,2-dimethylhydrazine than rats fed a control diet containing 20% fat and no bran. There was no difference in the incidence of colon cancer between the rats fed corn oil and those fed beef fat. Recently, Freeman, Spiller and Kim<sup>64</sup> compared the incidence of colon tumours induced by 1.2dimethylhydrazine in Sprague-Dawley rats fed either a fibre-free diet or a diet containing 4.5% purified cellulose. Among the animals ingesting cellulose fewer had colonic neoplasms, and the total number of colon tumours in this group was lower. This protective effect appeared to be associated with a shift in tumour distribution from the proximal colon to a more distal site.<sup>64</sup> Although the mechanism for this apparent redistribution of tumours within the colon remains obscure, some change in the luminal physiochemical environment or some inherent difference in the mucosa of the two areas may be responsible.

A recent study by Fleiszer and colleagues<sup>65</sup> indicated that the incidence of colon tumours induced by 1,2-dimethylhydrazine in rats decreases as the dietary intake of fibre increases. The diets in that study differed not only in consistency (that is, solid or liquid) but also in the proportions of protein and fats, which have been shown to have an independent effect on colon carcinogenesis induced by 1,2-dimethylhydrazine. Some reduction in tumour incidence in the rats ingesting a high-fibre diet might be expected on the basis of reduced energy intake. However, the study's findings suggest that reduced intake alone cannot account for the significant protective effect of dietary bran.

In another study, Cruse, Lewin and Clark<sup>66</sup> found that a diet containing 20% wheat bran had no effect on colon carcinogenesis induced by 1,2-dimethylhydrazine in rats. However, the doses of the chemical in their experiment were so high that any protective effect of bran might have been unobservable. In a study of the effect of diet on chemical carcinogenesis it is important to avoid exposing the animal to an excessive level of carcinogen for a long period, as this may obscure more subtle changes induced by certain dietary modifications. In fact, the data presented by Cruse and associates<sup>66</sup> suggest that a high-fibre diet reduces the frequency of death due to 1,2-dimethylhydrazine in rats.67

The effect of a diet containing 15% alfalfa, pectin or wheat bran on colon carcinogenesis by methylnitrosourea or azoxymethane was studied in F344 rats by Watanabe and colleagues.<sup>68</sup> The animals fed the alfalfa diet and treated with methylnitrosourea had a higher incidence of colon tumours than those fed a control diet containing only 5% cellulose or containing pectin or wheat bran; there was no difference in the frequency of colon carcinogenesis between the rats fed a diet containing pectin and those fed a diet containing wheat bran. The frequency of colon carcinogenesis induced by azoxymethane in rats fed a diet containing pectin or wheat bran was lower than that in rats fed a control diet or the alfalfa diet. The concentration of fecal bile acids, particularly hyodeoxycholic acid, deoxycholic acid and lithocholic acid, was lower in rats fed wheat bran than in those fed a control diet, but the daily output of these constituents was the same in the two groups.<sup>69</sup> Alfalfa had no effect on this concentration but did cause an increase in the daily excretion of deoxycholic acid and lithocholic acid. In contrast, pectin caused a marked increase in both the concentration and the daily output of bile acids. Thus, the concentration of fecal secondary bile



acids in rats fed wheat bran and alfalfa diets correlated well with the incidence of colon cancer in these animals. On the other hand, the low incidence of azoxymethane-induced colon tumours in rats fed the pectin diet might not be explicable on the basis of bile acid excretion, but might be explained in part by the presence of natural inhibitors that modify the metabolism of the carcinogen.<sup>70,71</sup>

The effect of alfalfa, wheat bran and cellulose on the incidence of intestinal tumours induced by azoxymethane was further studied in Sprague-Dawley rats fed diets containing 10% fibre and 30% beef fat, 20% fibre and 6% beef fat or 30% fibre and 6% beef fat.<sup>50</sup> The presence of 10% fibre in the highfat diet did not reduce the frequency of intestinal tumours. Apparently the effect of azoxymethane plus the high dietary intake of fat was too great to be affected by the dietary fibre. The presence of 20% bran or cellulose or 30% of any fibre in a diet containing 6% fat significantly reduced the frequency of intestinal tumours. All the groups except that with a diet containing 20% alfalfa had a lower frequency of tumours in the proximal half of the large bowel than the groups not ingesting fibre. The concentration but not the total daily excretion of fecal steroids was significantly lower in the groups with a lower tumour frequency.

Bauer and associates<sup>72</sup> have demonstrated that the protective effect of dietary fibre against colon carcinogenesis probably occurs at the promotional stage rather than in the initiating period. Rats were fed a fibre-free diet or diets containing 20% wheat bran, 20% carrot fibre or 6.5% citrus pectin from 3 days before the first injection of 1,2-dimethylhydrazine until 14 days after the last injection. They were then transferred to a standard rat pellet diet for 10 to 12 weeks. There was no difference in the incidence of colorectal tumours between the groups fed a fibre-free diet and those fed a diet containing wheat bran or carrot fibre. However, it is possible that the high tumour yield resulting from large doses of the carcinogen in this study masked any protective effect of dietary fibre. In addition, these results and those of others<sup>50,63-55,68</sup> have suggested that the continual feeding of a high-fibre diet protects against colon carcinogenesis, while a switch from a high-fibre to a lowfibre diet after administration of the carcinogen has no observable effect. These observations imply that dietary fibre protects against tumourigenesis during the promotional phase.

#### Discussion

All these findings indicate that there is a need to standardize experimental protocols in animal studies of the effect of fibre on chemically induced colon carcinogenesis. Variables such as animal strain, previous diet, type, dose and route of administration of carcinogen, and duration of the experiment should be considered when comparing data from different laboratories. There should be a systematic study of the effects of various standardized dietary fibres and fibre components on chemically induced colon carcinogenesis. Interrelations between dietary fat and fibre should also be investigated.

These limited results suggest that the protection against colon carcinogenesis afforded by dietary fibre depends on the source of fibre and the type of carcinogen. The inhibition of tumour formation by dietary fibre may be due to the dilution of promoters in the lumen of the large intestine by the additional bulk.34,50,69 But it may also depend on the capacity of various fibres to bind bile acids in the intestinal tract<sup>52</sup> as well as the direct effect of the fibre on colonic mucosa<sup>73</sup> and the indirect effect on the metabolism of carcinogens.<sup>70,71</sup> Although additional studies are warranted to elucidate how various fibres protect against colon carcinogenesis, the data from humans and animals suggest that increased intake of cereal fibre should reduce the risk of large bowel cancer.

This work was supported in part by grants CA-16382 through the National Large Bowel Cancer Project, CA-12376 and CA-17613, and contract CP-85659 from the National Cancer Institute.

#### References

- 1. WYNDER EL, SHIGEMATSU T: Environmental factors of cancer of the colon and rectum. Cancer 20: 1520, 1967
- 2. WYNDER EL, KAJITANI T, ISHIKAWA S. et al: Environmental factors of cancer of the colon and rectum. Cancer 23: 1210, 1969
- 3. BJELKE E: Epidemiologic studies of cancer of the stomach, colon and rectum; with special emphasis on the role of diet. Scand J Gastroenterol 9 (suppl 31): 1974
- 4. CORREA P, HAENSZEL W: The epidemiology of large bowel cancer, in Advances in Cancer Research, vol 26, KLEIN G, WEINHOUSE S (eds), Acad Pr, New York, 1978, p 471
- 5. BURKITT DP: Epidemiology of cancer of the colon and rectum. Cancer 28: 3, 1971
- 6. WYNDER EL: The epidemiology of large bowel cancer. Cancer Res 35: 3388, 1975
- 7. WATERHOUSE J, CORREA P, MUIR C, et al (eds): Cancer Incidence in Five Continents, vol 3, IARC Sci Publ, Geneva, 1976
- 8. FRAUMENI JR JR (ed): Persons at High Risk of Cancer: an Approach to Cancer Etiology and Control: Proceedings of a Conference, Key Biscayne, Florida, December 10-12, 1974, Acad Pr, New York, 1975
- 9. JENSEN OM, MOSBECH J, SALASPURO M, et al: A comparative study of the diagnostic basis for cancer of the colon and cancer of the rectum in Denmark and Finland. Int J Epidemiol 3: 183, 1974
- 10. HAENSZEL W, KURIHARA M: Studies of Japanese migrants. I. Mortality from cancer and other diseases among Japanese in the United States. J Natl Cancer Inst 40: 43, 1968
- 11. HAENSZEL W, BERG JW, SEGI M, et al: Large-bowel cancer in Hawaiian Japanese. J Natl Cancer Inst 51: 1765, 1973
- 12. OISO T: Incidence of stomach cancer and its relation to dietary habits and nutrition in Japan between 1900 and 1975. Cancer Res 35: 3254, 1975
- 13. HIRAYAMA T: Epidemiology of breast cancer with special reference to the role of diet. Prev Med 7: 173, 1978
- 14. STASZEWSKI J, MCCALL MG, STEN-HOUSE NS: Cancer mortality in 1962-66 among Polish migrants to Australia. Br J Cancer 25: 599, 1971
- 15. HAENSZEL W, CORREA P, CUELLO C: Social class differences among patients with large-bowel cancer in Cali, Colombia. J Natl Cancer Inst 54: 1031, 1975
- 16. CORREA P: Comments on the epidemiology of large bowel cancer. Cancer Res 35: 3395, 1975

- 17. ARAGON LA: Estimación del Consumo de Algunos Alimentos Basicos en la Cuidad de Cali, tesis de grado, Cali Universidad del Valle, facultad de ciencias economicas, Cali, Colombia, 1964
- 18. LEMON FR. WALDEN RT: Death from respiratory system disease among Seventh-Day Adventist men. JAMA 198: 117, 1966
- 19. LEMON FR, WALDEN RT, WOODS RW: Cancer of the lung and mouth in Seventh-Day Adventists. Preliminary report on a population study. Cancer 17: 486, 1964
- 20. PHILLIPS RL: Role of life-style and dietary habits in risk of cancer among Seventh-Day Adventists. Cancer Res 35: 3513, 1975
- 21. ENSTROM JE: Cancer and total mortality among active Mormons. Cancer 42: 1943, 1978
- 22. LYON JL, GARDNER JW, KLAUBER MR, et al: Low cancer incidence and mortality in Utah. Cancer 39: 2608, 1977
- 23. REDDY BS, NARISAWA T, MARONPOT R, et al: Animal models for the study of dietary factors and cancer of the large bowel. Cancer Res 35: 3421, 1975
- 24. WYNDER EL, REDDY B: Studies of large-bowel carcinogenesis: human leads to experimental application. JNatl Cancer Inst 50: 1099, 1973
- 25. GREGOR GR, TOMAN R, PRUSOVÁ F: Gastrointestinal cancer and nutrition. Gut 10: 1031, 1969
- 26. DRASAR BS, IRVING D: Environmental factors and cancer of the colon and breast. Br J Cancer 27: 167, 1973
- 27. ENIG MG, MUNN RJ, KEENEY M: Dietary fat and cancer trends - a critique. Fed Proc 37: 2215, 1978
- 28. ARMSTRONG B, DOLL R: Environmental factors and the incidence and mortality from cancer in different countries with special reference to dietary factors. Int J Cancer 15: 617, 1975
- 29. HOWELL MA: Diet as an etiological factor in the development of cancers of the colon and rectum. JChronic Dis 28: 67, 1975
- 30. BURKITT DP: An epidemiologic approach to cancer of the large intestine: the significance of disease relationships. Dis Colon Rectum 17: 456, 1974
- 31. Idem: Large-bowel carcinogenesis: an epidemiologic jigsaw puzzle (E). J Natl Cancer Inst 54: 3, 1975
- 32. WALTERS RL, BAIRD IM, DAVIS PS, et al: Effect of two types of dietary fibre on faecal steroid and lipid excretion. Br Med J 2: 536, 1975
- 33. International Agency for Research on Cancer, intestinal microecology group: Dietary fibre, transit-time, faecal bacteria, steroids, and colon cancer in two Scandinavian populations. Lancet 2: 207, 1977





#### COMPOSITION:

Each g of TOPICORT 0.25% Emollient Cream contains 2.5 mg (0.25%) of desoximetasone. Each g of TOPICORT 0.05% Emollient Cream contains 0.5 mg (0.05%) of desox-INDICATIONS:

For the relief of acute or chronic corticosteroid-responsive CONTRAINDICATIONS:

In untreated bacterial, tubercular, fungal and most viral lesions of the skin (including herpes simplex, vaccinia and varicella) and hypersensitivity to any of the components of the preparation.

#### WARNINGS:

Systemic side-effects including adrenal suppression may occur with topical corticosteroid preparations, particularly when these preparations are used over large areas or for an

when these preparations are used over large areas on to an extended period of time or with occlusive dressings. The safety of topical corticosteroid preparations during pregnancy and lactation has not been established. When indicated, they should not be used extensively, in large amounts or for prolonged periods of time on pregnant patients or nursing mothers. TOPICORT Emollient Cream 0.25% and 0.05% are not for

ophthalmic use

#### PRECAUTIONS:

If local infection exists, suitable concomitant antimicrobial or If local infection exists, suitable concomitant antimited obtain antifungal therapy should be administered as primary therapy. If a favorable response does not occur promptly, application of the corticosteroid should be discontinued until the infection is adequately controlled. If local irritation or sensitization develops, TOPICORT Emol-teret cores about 4 be discontinued and approvide therapy.

lient Cream should be discontinued and appropriate therapy instituted.

The use of occlusive dressings increases the percutaneous absorption of corticosteroids. For patients with extens lesions it may be preferable to use a sequential approach, treating one portion of the body at a time. The patient should be kept under close observation if treated with large amounts of topical corticosteroid or with the occlusive technique over a prolonged period of time. Occlusive dressings should not be applied if there is an elevation of body temperature.

Patients should be advised to inform subsequent physicians of the prior use of corticosteroids. Topical corticosteroids should be used with caution on le-

sions close to the eyes. Prolonged use of topical corticostors close to the eyes. Frioringed use of ropical concerns steroid products may produce atrophy of the skin and of subcutaneous tissues, particularly on flexor surfaces and on the face. If this is noted, discontinue the use of this product.

The product should be used with caution in patients with stasis dermatitis and other skin diseases associated with impaired circulation.

#### ADVERSE REACTIONS:

TOPICORT Emollient Cream 0.25% and 0.05% are well tolerated; side-effects have been extremely rare. Similar to other topical corticosteroid preparations, they may cause burning sensation, dryness, itching, erythema, change in skin pigmentation, folliculitis, pyoderma, striae, telangiec-tasia and skin atrophy. The following reactions are reported when corticosteroid preparations are used extensively in intertriginous areas or under occlusive dressings: maceration of the skin, secondary infection, striae, miliaria, hyper-trichosis, localized skin atrophy, adrenal suppression and posterior subcapsular cataracts.

#### OVERDOSAGE: ymptoms:

Toxic effects due to prolonged percutaneous absorption of large amounts of corticosteroids may include: reversible suppression of adrenal function, skin striae, ecchymoses, discoloration or atrophy, acneiform eruptions, hirsutism, in-fection. Prolonged systemic corticosteroid action may cause hypertension, peptic ulceration, hypokalemia, muscle weakness and wastage and subcapsular cataracts

#### Treatment:

Treatment should include symptomatic therapy and discon-tinuation of corticosteroid administration. In chronically affected patients, a gradual discontinuation may prevent the development of steroid withdrawal symptoms

### DOSAGE AND ADMINISTRATION:

Apply a thin film of TOPICORT (desoximetasone) Emollient m to the affected skin areas twice daily. Rub in gently. SUPPLY:

TOPICORT Emollient Cream 0.25% and 0.05% are supplied in tubes of 20 g and 60 g.

Product monograph available on request.



- 34. REDDY BS, HEDGES AR, LAAKSO K, et al: Metabolic epidemiology of large bowel cancer — fecal bulk and constituents of high-risk North American and low-risk Finnish populations. *Cancer* 42: 2832, 1978
- 35. DALES LG, FRIEDMAN GD, URY HK, et al: Case-control study of relationships of diet and other traits to colorectal cancer in American blacks. Am J Epidemiol 109: 132, 1979
- 36. MODAN B, BARELL W, LUBIN F, et al: Dietary factors and cancer in Israel. Cancer Res 35: 3503, 1975
- 37. GRAHAM S, DAYAL H, SWANSON M, et al: Diet in the epidemiology of cancer of the colon and rectum. J Natl Cancer Inst 61: 709, 1978
- 38. REDDY BS, WEISBURGER JH, WYN-DER EL: Colon cancer: bile salts as tumor promoters, in Mechanisms of Tumor Promotion and Cocarcinogenesis, vol 2, SLAGA TJ, SIVAK A, BOUTWELL RK (eds), Raven, New York, 1978, p 453
- 39. HILL MJ: The etiology of colon cancer. CRC Crit Rev Toxicol 4: 31, 1975
- 40. CRUSE P, LEWIS M, CLARK CG: Dietary cholesterol is cocarcinogenic for human colon cancer. Lancet 1: 752, 1979
- 41. HILL MJ, DRASAR BS, ARIES V, et al: Bacteria and aetiology of cancer of large bowel. *Lancet* 1: 95, 1971
- 42. REDDY BS, WEISBURGER JH, WYN-DER EL: Effects of high risk and low risk diets for colon carcinogenesis on fecal microflora and steroids in man. J Nutr 105: 878, 1975
- 43. ARIES VC, CROWTHER JS, DRASAR BS, et al: Bacteria and the aetiology of cancer of the large bowel. *Gut* 10: 334, 1969
- 44. GOLDIN BR, GORBACH SL: The relationship between diet and rat fecal bacterial enzymes implicated in colon cancer. J Natl Cancer Inst 57: 371, 1976
- 45. TROWELL HC, SOUTHGATE DAT, WOLEVER TMS, et al: Dietary fibre redefined (C). Lancet 1: 967, 1976
- 46. SPILLER GA, CHERNOFF MC, HILL RA, et al: Effect of purified cellulose, pectin, and a low-residue diet on fecal volatile fatty acids, transit time, and fecal weight in humans. *Am J Clin Nutr* 33: 754, 1980
- 47. STEVENS CE: Physiological implications of microbial digestion in the large intestine of mammals: relation to dietary factors. Am J Clin Nutr 31 (suppl): S161, 1978
- KELSAY JL: A review of research on effects of fiber intake in man. Ibid, p S42
- VAN SOEST PJ: Dietary fibres: their definition and nutritional properties. Ibid, p S12
- 50. NIGRO ND, BULL AW, KLOPFER BA, et al: Effect of dietary fiber on

azoxymethane-induced intestinal carcinogenesis in rats. J Natl Cancer Inst 62: 1097, 1979

- 51. SPILLER GA: Interaction of dietary fiber with the dietary components: a possible factor in certain cancer etiologies. Am J Clin Nutr 31 (suppl): S231, 1979
- 52. STORY JA, KRITCHEVSKSKY D: Bile acid metabolism and fiber. Ibid, p S99
- 53. KERN F, BIRKNER HJ, OSTROWER VS: Binding of the bile acids by dietary fiber. Ibid, p S175
- 54. CUMMINGS JH, HILL MJ, JIVRAJ T, et al: The effect of meat protein and dietary fiber on colonic function and metabolism. 1. Changes in bowel habit, bile acid excretion and calcium absorption. Am J Clin Nutr 32: 2086, 1979
- 55. RUBINO MA, PETHICA BA, ZUMAN P, et al: The interactions of carcinogens and cocarcinogens with lignin and other components of dietary fiber, in *Dietary Fibres: Chemistry* and Nutrition, INGLETT G, FALKEHAG I (eds), Acad Pr, New York, 1979, p 251
- 56. CUMMINGS JH, BRANCH W, JENKINS DJA, et al: Colonic response to dietary fibre from carrot, cabbage, apple, bran and guar gum. Lancet 1: 5, 1978
- 57. CUMMINGS JH, HILL MJ, JENKINS DJA, et al: Changes in fecal composition and colonic function due to cereal fiber. Am J Clin Nutr 29: 1468, 1976
- 58. KAY RM, TRUSWELL AS: Effect of wheat fibre on plasma lipids and faecal steroid excretion in man. Br J Nutr 37: 227, 1977
- 59. EHRICH M, ASHELL JE, VAN TASSELL RL, et al: Mutagens in the feces of 3 South-African populations at different levels of risk for colon cancer. *Mutat Res* 64: 231, 1979
- 60. REDDY BS, SHARMA C, DARBY L, et al: Metabolic epidemiology of large bowel cancer: fecal mutagens in high and low risk population for colon cancer. A preliminary report. *Mutat Res* (in press)
- 61. BRUCE WR, VARGHESE AJ, FURRER R, et al: A mutagen in the feces of normal humans, in *Origins of Human Cancer*, HIATT HH, WATSON JD, WINSTEN JA (eds), Cold Spring Harbor Laboratory, Cold Spring Harbor, New York, 1977, p 1641
- 62. VARGHESE AJ, LAND P, FURRER R, et al: Evidence for the formation of mutagenic N-nitroso compounds in the human body (abstr). Proc Am Assoc Cancer Res 18: 80, 1977
- 63. WILSON RB, HUTCHESON DP, WIDE-MAN L: Dimethylhydrazine-induced colon tumors in rats fed diets containing beef fat or corn oil with and without wheat bran. Am J Clin Nutr 30: 176, 1977

- 64. FREEMAN HJ, SPILLER GA, KIM YS: A double-blind study on the effect of purified cellulose dietary fiber on 1,2-dimethylhydrazine-induced rat colonic neoplasia. *Cancer Res* 38: 2912, 1978
- 65. FLEISZER D, MACFARLANE J, MUR-RAY D, et al: Protective effect of dietary fibre against chemically induced bowel tumours in rats. *Lancet* 2: 552, 1978
- 66. CRUSE JP, LEWIN MR, CLARK CG: Failure of bran to protect against experimental colon cancer in rats. Ibid, p 1278
- 67. NEWCOMBE RG, THORNE MC, LOW-ENFELS AB, et al: Bran and experimental colon cancer (C). Lancet 1: 108, 1979
- 68. WATANABE K, REDDY BS, WEISBUR-GER JH, et al: Effect of dietary alfalfa, pectin, and wheat bran on azoxymethane- or methylnitrosoureainduced colon carcinogenesis in F344 rats. J Natl Cancer Inst 63: 141, 1979
- 69. REDDY BS, WATANABE K, SHEINFIL A: Effect of dietary wheat bran, alfalfa, pectin and carrageenan on plasma cholesterol and fecal bile acid and neutral sterol excretion in rats. J Nutr 110: 1247, 1980
- 70. WATTENBERG LW: Inhibition of chemical carcinogenesis (E). J Natl Cancer Inst 60: 11, 1978
- 71. FIALA ES: Investigations into metabolism and mode of action of the colon carcinogens 1,2-dimethylhydrazine and azoxymethane. *Cancer* 40: 2436, 1977
- 72. BAUER HG, AST N, ÖSTE R, et al: Effect of dietary fibre on the induction of colorectal tumors and fecal beta-glucuronidase activity in the rat. *Cancer Res* 39: 3752, 1979
- 73. VAHOUNY GV, CASSIDY MM, LIGHT-FOOT F, et al: Ultrastructural modifications of intestinal and colonic mucosa induced by free or bound bile acids. *Cancer Res* (in press)



This list is an acknowledgement of books received. It does not preclude review at a later date.

BASIC BIOMECHANICS OF THE SKEL-ETAL SYSTEM. Victor H. Frankel and Margareta Nordin. 303 pp. Illust. Lea & Febiger, Philadelphia, 1980. \$24 (Can.). ISBN 0-8121-0708-X

CANCER CHEMOTHERAPY 1979. Annual 1. Edited by H.M. Pinedo. 511 pp. Illust. Elsevier North-Holland, Inc., New York, 1979. \$39.50. ISBN 0-444-90084-5